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SGS REPORT

TEST REPORT

THE FOLLOWING MERCHANDISE WAS{WERE)} SUBMITTED ON BEHALF OF THE CLIENT AND IDENTIFIED AS :

CLIENT
PRODUCT DESCRIPTICN

STYLENTEM NO.

TESTING DATE
SAMPLE RECEIVED

: FORMOSA PLASTICS CORPORATION.

: POLYPROPYLENE HOMOPCOLYMER.

: (AS ATTACHED SAMPLE PHOTO).

: 1003,1005,1000,1020,1020L,1024,1040,1040F, 1040U, 1050, 1080,
1120,1120D,1124,1124H,1120F,1122F,1202F ,1250C, 1250D,1252F,
1350,1350C, 13500,1352F 2020,2020H.2020K.2020M,20208,2027,
2080,2100.

1 2006/04/26 TO 2006/05/03.

: 2006/04/26.

REPORT NO.KE/2006/41816
DATE: 2006/5/3

PAGE: 10F 3

WE HAVE TESTED THE SAMPLE(S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE OBTAINED.

Conclusion : The test results of Pb.Cd,Hg.Cr+6,PBE and PBDE for the submitted sample which
is comply with the requirements of RoHS (2002/95/EC).
Test Result
TESTITEM(S) UNIT METHOD MDL RESULT [LIMIT OF Eﬁm
ICP-AES after reference to EN 1122, method
Cadmium (Cd) i B:2001 or other acid digestion. . - 10
7 UV-VIS(US EPA T196A) afier reference to
Chromium V1 (Cr+8) ppm US EPA 3060A. 2 nd 1000
ICP-AES after reference to US EPA 3052 or
lMareury (Ho) ppm other acid digestion. 2 nd 1000
ICP-AES after reference to US EPA 30508
Ium (Pb) ppm or other acid digestion. 2 n.d. 1000
PBBs(Polybrominated biphenyls) - — - -
mobipheny! % 0.0005 n.d. —
Dibromobiphenyl % 0.0005 nd. -
Tribromobiphenyl % 0.0005 n.d —
Tetrabromobipheny! % With reference to USEPA3540C or 0.0005 nd. ane
Pentabromobiphenyl % USEPA3550C. Analysis was performed by | 0.0005 ng. .
exabromobiphenyl % |HPLC/DAD, LCMS or GC/MS, (prohibited by| 0.0005 nd. -
Heptabromobiphenyl %] 2002/95/EC (RoHS), 83/264/EEC, and 0.0005 n.d. =
Octabromobiphenyl % T6/T69/EEC) 0.0008 nd. e
Nonabromobipheny| % 0.0005 nd. -
romobipheny! % 0.0005 nd —
Total PBBs(Polybrominated % . il 0.1
) / Sum of above o i
< ‘;\.
o~ ez —
[“907 77 %\ Kueilan Chen / Asst. Supervisor
b |, Sign for and on behalf of
[~ // SGS Taiwan Limited
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TEST REPORT

REPORT NO .KE/2006/41816
DATE: 2006/5/3
PAGE:20F 3
TEST ITEM(S) UNIT METHOD MDL RESULT |LIMIT OF RoHS
PBDEs(Polybrominated bipheny! ethers) | — s = ==
Monobromobiphenyl ether % 0.0005 nd. -
| Dibromobiphenyl ether % 0.0005 n.d. -ee
ldbmmohiﬂw ether % 0.0005 n.d. -
Tetrabromobiphenyl ether % 0.0005 n.d. —
Pentabromobiphenyl ether % With reference to USEPA3540C or 0.0005 nd. —
Hexabromobipheny! ether % USEPA3550C. Analysis was performed by 0.0005 na. —
[Heptabromobiphenyl ether % |HPLC/DAD, LC/MS or GC/MS. (prohibited by[™ 0 0005 n.d. ==
Octat biphenyl ether % 2002/95/EC (RoHS), 83/264/EEC, and 0.0005 n.d. —
Nonabromobipheny! ether % TB/TBY/EEC) 0.0005 nd. -
Decabromobiphenyl ether % 0.0005 nd. —
Total PBDEs(Polybrominated biphenyl| . p
/Sumofa - e i
:::ulollombm:;mimd % - ad 0.1
[biphenyl ether. (Note
NOTE: (1) n.d. = not detected
(2) ppm = mg/kg
(3) MDL = Method Detection Limit

(4) Decabromodiphenyl ether (DecaBDE) in polymeric applications is exempted by Commission Decision of 13 Oct 2005
amending Directive 2002/85/EC notified under document 2006/717/EC.
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TEST REPORT

REPORT NO.KE/2006/41816
DATE: 2006/5/3
PAGE:3OF 3
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Test Report

g gl . CE/2005/76054A

a4 1 2005/08/08
E% + 1 of 2
RTRI RS SRR R R ARER:
o £ :  BRASS @ 9.5mm
Hij";‘*cﬂgf. i 2005/07/28
iR : 2005/07/28 TO 2005/08/08
XX
Ml 2R NO.1 : 2 ELBELER4EN)
. &3
WA : B b L= S fa ) fE R4 -
B ppm | EBUS EPA 3060A 3, RIUV-VIS 2 N.D.
il
4% ppm  |fREE EN1122 27 ER:20018, e 2 37.0

AT R ABEBLGERRTH
5} 2 4% (ICP-AES) B 547
F ppm |4 EE US EPA 3052 =% & H ik 2 N.D.
FileF R ABEBeER T #
Hob R (TCP-ARS) fit 541
55 ppm  |He BB US EPA 3050B 7 ik &, H A EE 2 33709.4
Fler R ABREEeE R T H
5} 2 4% (ICP-AES) B 547

#5%. ¢ (1) N.D. = Not detected.{<MDL) / FH#rth ({RFMEWRFRTEMA)
(2) ppm = mg/kg / BHHZ—
{3) MDL= Method Detection Limit{{HR|4&RR4E)

) ﬁ;ﬁﬂm

igned for and on behalf of
SGS TAIWAN LTD.

The content of this POF file is in accordance with the onginal issued reports for reference only, This Test Report cannot be reproduced, except in full,
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Test Report

AL . CE/2005/760544

H 2 ¢ 2005/08/08
BE : 2 of 2
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Chemical Laboratery - KAD, SGS Talwan Lid,

TEST REPORT

REFPORT MO EARZDDSAMSIA-1
DATE: 200503123
PAGE: 1OF 1

THE FOLLOWING MERCHANINSE WAS(WERE] SLUBMITTED AMD IDENTIFIED BY THE GLIENT A5 |

CLIENT 1 CHIN-LEEP ENTERPRISE CO,LTD,
: 45, CHUNG-SHAM 10TH STREET, KUEJEN HSIANG, TAINAN HSIEM, TAIWAN, RLOG.

PRODUCT DESCRIPTION PG EETEI AR, RN R O, )

SAMPLE 1 AS ATTACHED PHOTO.

TESTIMNG DATE + 20058)3/18 TO 20053123 .

SAMPLE RECENED

¢ 2005036,

WE HAVE TESTED THE SAMPLE{S) SUBMITTED AS REQUESTED AND THE FOLLOWING RESULTS WERE

RN SIS IESE N EE S S= e

OBTAINED.
TEST MEM(S) UNIT METHOD DET. LMT RESULT
AMALYSIS BY ICP-AES WITH ADVARNCE
skt PPM | TREATMENT EN1122, METHOD B:2001 5 il
ANALYSIS BY US EPA T106A WITH ADVANCE
M
bedonlnigiis Py TREATMENT US EPA 30604, z ne.
ANALYSIS BY [CP-AES WITH ADVANGE
MERCLRY ppm TREATH US EPA 3052 2 nd.
ANALYEIS BY ICP-AES WITH ADVANCE
RRAE i TREATMENT US EFA 30508 2 e
With reference o USEPA3S40 or USEFASESD,
Anzlysis was performed by HPLC/OAD, LIS
Pag
’ B | or GCIMS. (prohabited by 2D0ZESVEC (RoHs), | 00008 fra
43/2B4EET, and TETES/EEC)
Wilh referencs Io USEPAJS40 or USEPAJSS0.
Anglysis was performed by HPLC/DAD, LCMS
e % | o GCMS. (orehibited by S002/ESIEC (Rops), | 20003 i
BI2BEELC, and TEITEREEC)
ORGANDTIN COMPOLUNDE = g = =
BY LISING GCFPD WITH THE PROCECNIRFE
TRIBUTYLTINTET
) o QUTLINE IN DIN 38407, i i
BY USING GLIFPD WITH THE PROGEDURE
1
TRIPHENYLTIN{TPT) Rm OUTLINE |4 DN T 0.03 n.d.

reprod vod, ecanl i Ll withot
TR R R

MNOTE 7 nd. = nat detegted,

S5 Talwen Lnd,
7R Fr A P A PR A

i 5 o o i Comcal ?‘ﬂ.‘nﬁ
l.".‘:\'-Il‘.i'iii m" H-HJ.HI-'HH‘ FE ﬂ - 1-I|¢ 2#; aj: 1= H”

cEMD=

- BERELE I:'!awun U |

George Huang / Supervisor
Sign for and on behalf of
565 Talwan Limited

N ey pﬁ/
ﬁﬁm‘;&’&”ﬂ.ﬁ ““F-“’H““ “'1';-‘5‘1‘1'"-'1':-&“:&'.1 rﬁlrm nu'n kin i &L‘%’“‘m’éu“"ﬁ.’i?&'.‘f&'fwdw E%T TuY '! 2 E 35 4 5

208, Chung Hwa 3nd Aoad San Min Disodel Taahging. Tamwan, /AT R E F# —ooadt

TEESTHIG-1458

W IS LA

mnn

§{0BE M) 3730910
I

Fenbs: o 565 Snap




Cable SGS Report
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- 22025884 22025884 921 Pe1 JUL 84 @6 16:17
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. Test Report |
JONG LIAN ELECTRIC WIRE & CABLE CO., LTD. = ReportNo. : CE/2006/68504
NO. 13, LANE 206, HSIN SHU ROAD, HSIN CHUANG, | Date : 2006/07/03
TAIPEI HSIEN, TAIWAN, R. O. C. B s -1 of3
e —————
The following sample(s) was/were submitted and identified by/on behalf of
the client as :
Sample Description :  TINNED COPPER WIRE
Sample Received i 2006/06/26 L
Testing Period :  2006/06/26 TO 2006/07/03
Test Result(s) - Please aee the next page(s) -
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22025884 22025884

SGS

Test Report

JONG LIAN ELECTRIC WIRE & CABLE CO., LTD,

921 P82 JUL B4 *@6 16:18

Report No. : CE/2006/68504

NO. 13, LANE 206, BHSIN SHU ROAD, HSIN CHUANG, Date : 2006/07/03
TAIPEI HSIEN, TAIWAN, R. O. C. Page c2of3
| SRR SRR
Tast Regsultis) :
PART NAME NO.1 :  SILVER COLORED METAL WIRE
] i 2l PASS
Test Itemn (a): Uuit Metholl MDL No.1 Spec.
EN 71 PART 3 Heavy metal | — [Asper EN 71 PART3: e — —
content 1994 (Al : 2000, AC:2000
iam.qcazooz) (EN 71 & BS
{Soluble Lead (Pb) ppm P-AES ‘ 5 < 5.0 90
Soluble Antimony (Sb) ppm [[CP-AES 5 « 5.0 60
Soluble Arsenic (As) ppm (ICP-AES 2.5 <2.5 25
Soluble Barium (Ba) ppm  [[CP-AES 10 < 10.0 1000
Soluble Cadmium (Cd) opm 5 5 <50 75
Seluble Chromium (Cr) ppm |[[CP-AES 5 < 5.0 &0
Soluble Mercury (Hg) ppm {ICP-AES 5 < 5.0 60
Soluble Selenium (Se) ppm [ICP-AES a5 5 <50 500
Chromium VI (Cr+6) ppm  [UV-VIS(US EPA 7196A) 2 N.D. .
after raferance to US EPA
Cadmium (Cd) ppm CP-AFES after reference o 2 N.D 100
1122, method B:2001
or other acid digestion. }
IMercury (Hg) ppm [ICP-AES after reference to 2 N.D 1000
S EPA 3052 or ather acid
Lead (Pb) ppm [ICP-AES after reference to' 2 N.D 1000
S EPA 3050R or other

NOTE: (1)} N.D. = Not Detected (<MDL)

(2) ppm =~ mg/kg

(3} MDL = Method Detection Limit
(4) * - * = Not Regulation
(8) " - " = Not Applicable
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Test Report

JONG LIAN ELECTRIC WIRE & CABLE CO., LTD.. | . ReportNo. : CE/2006/68504
NO. 13, LANE 206, HSIN SHU ROAD, HSIN CHUANG, . Data : 2006/07/03
TAIPEI HSIEN, TAIWAN R.O.C. :

Page ;3o0f3
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SL-1230-NT
2006/09/30.
2006/05/30 TO 2006/06/05

PETERE . CV/2006/50427A

£

g

2006/66/05

1 of 4

MBER :

Il

AT L AL R A4 B —40 s 45 R - 1B S aE
R SR REE MK R 0 55 ARoHSIE A (2002/95/EC)

and on behalf of
SGS TAIWAN LTD.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company Any unautharized altaratinn_ farnary ar falsification of tha content ar apnearance of this ranert ie unlawudul and
offenders may be prosecuted to the fullest extent of the law.

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
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CV/2006/50427A

103G 3L RiF BRI = 2GG6/06/05
ai 2 of 4
MBEER
A= No : EEE L 5
i i
. _ ) s Ho2 ROUS
MIFEAA L 253 WEF & AR )4 R AA ~
NO 271
— U K % 0.0005 N.T -
RN % 0.0005 N.D. -
=k A 0.0005 N.D. -
v A % A8 3K % # USEPA3540C & 0.0005 N.D. =
HEFR 5 ﬁ y “T*)ﬁt#;){ # ngi BoU00s Nl =
i : GC/NS) 2, & 2 4 /
FEB R % _',’i,_‘i%m_,‘g .,.,,”,mff,* d 0.0005 .D. -
— — B An i 7R s /R Ve A
‘Elim/?- % (HPLC/DAD/MS)#&?Q&'Z,(%‘??‘@(E;E 0.0005 D =
AR TR % &5 2002/95/EC (RoHS), 0.0005 D -
LR R 9% 83/264/EEC, 76/769/EEC) 0.0005 B =
% PR (PBBs) /12 L % - N.D. 0.1
— i 5 R % 0.0005 N.D. -
Bl 3 E - % 0.0005 N.D. -
N1 Y 4 % 0.0005 N.D. -
v 5 B KAk % 0.0005 N.D. -
PR Y Rl %  |ARIR %A USEPA3S40C & 0.0005 N.D. v
T USEPA3550CH i » VA f.48 B 4 i/
75 5 T Kk % o ; . 0.6005 N.D. -
- W R (GC/NS) 3, % 20k 48 B AT/
i Kok % ,L,ﬁm IR s s il ol gr— N.D. .
— A% FT SR ¥ H g
AN B 2Rk % (HPLC/DAD/MS) #38] = (4 # g 2 4, 0.0005 N.D. &
R o  |83/264/EEC, 76/769/FEC) 0.0005 N.D. ¥
e ] g ) Bk .
(PBBEs /PBDEs )/ ¥4 _+ dlt $o
— R E A R % . N.D. 0.1
i fe (Hi3E 4)

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized afteration, forgery or faisitication of the content or appearance of this report is uniawful and

SGS TAIWAN LIMITED NO. 136-1, Wu Kung Read, WuKu Industrial Zone, Taipei county, Taiwan.

offenders may be prosecuted to the fullest extent of the law.
7 t(886-2) 22993939 f(886-2) 2209-3237 WWW.Sgs.com.tw




BN Y A R 8] PAESERE . CV/2006/50427A
TSI AR R K EIEI00HRITEZ B i D 2006766705
" ¥ : 3 of 4
B

e —_ T T Iy - $ ROHS

WERE : iz WET & AR ) PR A =) MR A&
~1E 4% ppm  [{&HBUS EPA 3060A% 3. BIUV- 2 N.D. 1000

VIS(US EPA 7196A) 4 9 #7

42 nom MK BB EN1122 2 2ER: 2001 &% K {4b &% 2 N.D. 100

Wb ARARBESTERTH
51 5k 3% 4% (ICP-AES) R 2 #F
23 ppm  |#RE8 US EPA 3052 77k &L fbBk 2 N.D. 1000
ik & ABRRNATRRET#
4 5 348 (1CP-AES) #4547
45 ppm  |[f&H8 US EPA 3050B % 3k & AL ibBk 2 N.D. 1000
WAk, ABREBSERRETH
At A5k 18, (1CP- AES) #1247

f3E 1 (1) N.D. = Not detected.(<MDL) / i ih (kA48 ARR4E)
(2) ppm = mg/kg / B EHZ—
(3) MDL= Method Detection Limit ({8845 FRAE)
(4) ARIE20055F10A 138 BR B &3 2005/717/EC » $43T2002/95/ECH & » M@iBMML S 5T
HH R R 2 45 R R4 o
(5) " -" = Not Regulation / SBE#EME

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized aiteration, forgery or faisification of the content or appearance of this report is uniawful and
offenders may be prosecuted to the fullest extent of the law.
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CV/2006/50427A
2006/06/05
4 of 4
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est Repoit

MEHEES © CV/2006/50428A

FI03E LT RiFl R EKEBIGRITEZ] B Af 2006/06/05
E:3 1 of 4

D b8 BB P Y §-F B 2 P F- 5 A

D : ¥ARE Lz

: B RAR ) : SL-101MB

HL P ELER : 2006/05/30.

i8] 2% B # : 2006/05/30 TO 2006/06/05

ey Sh PR AL ER Bh AL B T —4% ~ 43 R v S8 SRR
PR B ONEE AR R 2R 0 SRoHSTE 4 (2002/95/EC)

for and on behalf of
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